
Journal of Ceramic Processing Research. Vol. 20, No. 3, pp. 291~300 (2019)

(Received 15 March 2019, Received in revised form 10 June 2019, Accepted 12 June 2019)

291

J O U R N A L O F

Ceramic
Processing Research

Performance and characteristics study of PES/ZrSiO4 and PES/SiO2 membrane

for tannery and textile effluent treatment

Umapriya Ra,
*, Manisha Vidyavathy Sb, Arthanareeswaran Gc, Rohan Jb and Poorna A Rb

aDepartment of Chemical Engineering, Erode Sengunthar Engineering College, Erode, Tamilnadu, India – 638057
bDepartment of Ceramic Technology, Alagappa College of Technology, Anna University, Chennai, Tamilnadu, India – 600025
cDepartment of Chemical Technology, National Institute of Technology, Trichirapalli,  Tamilnadu, India – 620015

The solution for water scarcity problem can be accomplished by treating the domestic & industrial wastewater with different
treatment techniques. In this study, Polyethersulfone (PES) membranes were prepared with 0%, 0.25%, 0.5%, 0.75% and 1%
wt% of SiO2 and ZrSiO4 as two different modifying agents. Phase inversion method is used for membrane preparation with
N-methyl pyrolidone (NMP) as a solvent and Sodium Lauryl Sulphate (SLS) and water mixture as a non-solvent. The
morphology and pore size were analysed by Scanning Electron Microscopy (SEM). The crystallinity was verified with the help
of X-Ray Diffraction Techniques (XRD) and the identification of organic and inorganic groups were done using Fourier
Transform Infra-Red Spectroscopy (FTIR). The pure water flux rate analysis was carried out for all the membrane with
vacuum filtration setup. The performance of the different membranes was analysed with tannery effluent and textile effluent.
SEM image shows a two-layered structure where the top surface is porous followed with the homogeneous bottom surface
membrane. The pore size and number of pores increased with the addition of inorganic materials. The results show that the
moderate reduction in Total Suspended Solids (TSS), Biochemical Oxygen Demand (BOD), Chemical Oxygen Demand (COD),
Total Dissolved Solids (TDS), chlorides etc.

Keyw ords: Polyethersulfone, Mixed Matrix Membrane, Filtration, Textile effluent, Tannery effluent.

Introduction

Water scarcity is one of the significant challenges of
the modern human society. The earth receives its fresh
water supply in the form of rain which gets transferred
as the resources such as River, Lake, Pond and ground
water. Throughout the history, this fresh water from
these resources is consumed mainly for domestic and
agricultural purposes. In India, Population explosion
over the recent years has increased this water demand.
Also, majority of this fresh water is consumed by
industry & other commercial activities beyond drinking
after industrialization. This rising demand of fresh
water has put a major stress on water resources across
the world particularly in India [1, 2]. 

Also, the current generation finds it difficult to
reduce their water consumption patterns because of
their modern lifestyle. The principle of 3R’s (Reduce,
Reuse, and Recycle) can be used to help to overcome
this water scarcity. The used water or wastewater can
be utilized for reuse and recycle. The estimated sewage
generation in India is higher than the level of treated
water from the sewage treatment plants. Central
Pollution Control Board of India states in their report in

2015 that the total wastewater generated is 61754
Million Litres per Day (MLD) but only 22963MLD
wastewater can be treated. Due to the hiatus in the
sewage treatment, about 38,791 MLD of untreated
water is discharged into the nearby water sources. 

The different parameters such as pH, TDS, chloride,
iron, Nitrogen, Sulphates, Lead, etc., in the treated
water has to be maintained up to the standards before
consumption. Otherwise, it will lead to health problems.
So, treating this wastewater before consuming is very
much important.

Industrial effluent water also needs to be treated
before discharging into any water bodies. Nowadays
treating the tannery effluent and textile effluent is
challenging due to the presence of high organic and
inorganic substances. The emerging pollutants like
pesticides, dyes, metals, etc., should also be removed
from the wastewater. Contaminants removal can be
achieved by using different treatment techniques like
(Sedimentation, Aeration, Adsorption, Reverse Osmosis,
and Filtration, etc.).

Membranes have been used for a long time for
separation processes in diverse fields [3, 4]. Moderate
amount of contaminants removal can be achieved
through the membrane filtration techniques. This
membrane separation technique has many advantages
in comparison to conventional treatment processes.
Nowadays research is needed for obtaining the membranes

*Corresponding author: 
Tel : +91 6383421616
E-mail: btech.priya@gmail.com



292 Umapriya R, Manisha Vidyavathy S, Arthanareeswaran G, Rohan J and Poorna A R

with better performance based on the specific requirement.
Microfiltration, Ultrafiltration, and nanofiltration are
different membrane filtration techniques. Ultrafiltration
method is used for the water recycle and reuse
effectively. Extra energy in the form of heat and new
material usage is not required for this kind of
treatment. Phase change is also not involved in this
process. It separates the particles from the range of
0.001 µm to 0.02 µm. 90% of the contaminants
removal can be achieved with the help of membrane
filtration techniques. It removes both macromolecules
and colloidal particles simultaneously. Membranes can
be prepared by using different materials like Polymer,
Ceramic, and polymer combined with ceramic. So, the
development of the materials is essential to fabricate
the membrane [5-8].

Of these, polymeric membranes serve a significant
role in their specificity, stability, and availability. Cellulose
acetate, Polyethersulfone, Polypropylene, and Polysulfone
are the basic polymeric material. Polyethersulfone (PES)
Ultrafiltration membrane is highly feasible for effluent
treatment because of its high flexibility, appreciable
mechanical, chemical, hydrolytic and thermal properties
[7, 9]. The performance of the polymeric membranes is
limited by some of the intrinsic properties of the
polymers. However, rapid progress has been happening
in the field of membranes where polymeric membranes
are replaced by mixed matrix membranes comprising
more than one constituent. The ceramic materials are
the possible alternate source since it has high durability,
large mechanical strength, high resistance power against
pH, oxidation, chemicals & solvents and high thermal
stability.

Ceramic materials like Zircosil, Quartz, Sodium

feldspar, Nanoclay, Alumina, Titania and Wollastonite
can be used for this membrane preparation. The particle
size of these materials is preferred to have Micro or
Nano size because of their high surface area, stability,
improved absorption/adsorption properties. The researches
proved that the ceramic membrane has more advantages,
but the fabrication is a little bit difficult, so the cost of
the membrane is on the higher side [10, 11].

To overcome these issues the research had made the
attempt in the 1980s with the combination of polymer
and ceramic material (mixed matrix membranes) [12,
13]. The combinations of polymers (usually in bulk
phase) with inorganic materials (in dispersed phase) to
make a more efficient membrane Mixed Matrix
Membrane (MMM) with better mechanical and thermal
properties to extend the field of applications. Other merits
encompass Anti-fouling capacity, superior separation
characteristics and exceptional selectivity. The MMMs do
overcome the limitations of its individual constituent
properties like the fragility of ceramic and less thermal
stability of polymers. The ceramic additives are used to
obtain the unique properties in the membrane-like pore
formation, pore interconnectivity, and hydrophilicity.

A small amount of additive is enough to improve the
membrane characteristics. N-methyl pyrolidone,
Polyvinylpyrolidone, Polyethylene glycols, and anhydrous
lithium chloride are some common additives which can
be used as a common additive. But the product will not
be proper with high quantity addition of additives. So,
it should be limited.

The dry phase inversion technique is highly used in
the fabrication of the mixed matrix membrane [14-16].
In this fabrication Phase Inversion is carried out through
immersing the polymer solution into the solvent. This
technique could be carried out by reducing the
solution’s temperature, immersing the polymer in anti-
solvent or by evaporating the solvent.

In this study, PES (PolyEtherSulfone), the polymeric
material, is chosen for its particularity, flexibility, better
permeability, processing ease, market availability and it
has excellent mechanical, thermal, electrical and chemical
properties [17, 18]. It is one of the most used polymers
in the field of membrane synthesis for its distinguishing
characteristics (high productivity, processability, and
hydrophilicity while blending with other polymers and
ceramic) [19]. PES flat sheet UltraFiltration membrane
(UF) is proven as an economically feasible material for
membrane preparation in the tannery effluent treatment
[20].

Asaeda M.J et al. has prepared the membranes with
the ceramic (SiO2) material separately and mixed with
the polymer (PES) to form the matrix membrane. Silica-
based membranes are used in membrane preparation.
Size-dependent molecular filtration processes need
micro and nano-sized particles. By using silica sol
deposition on the alumina support, the microporous
membrane was prepared, and it is used for helium

removal. It produces better performance [21]. Zr doped
Silica membrane gives better performance compared
with pure silica membrane for Hydrogen selectivity
[22]. So, Silicate form of Zirconium (ZrSiO4) is used in
this research work as a ceramic material. In this Series
of PES/ZrSiO4 and PES/SiO2 membranes were created
with different weight ratio. Due to that the membrane
will get some extra characteristics like pore size, pore
distribution, flux rate, long-lasting capacity, withstand
high pressure and withstand in high temperature. XRD,
FTIR and SEM tests were carried out for these
membranes. The results obtained in this work shows
that the PES/ZrSiO4 and PES/SiO2 membranes are
giving better efficiency in the removal of contaminants.

Materials Involved

The following materials are used for membrane
preparation. Commercial Grade Polyethersulfone (PES)
[MW:58000 g/mol] as the polymer. SiO2 & ZrSiO4 are
used as inorganic materials. N-methyl pyrolidone
(NMP) as a solvent and Sodium Lauryl sulphate and
water mixture as a non-solvent are used. They are



Performance and characteristics study of PES/ZrSiO4 and PES/SiO2 membrane for tannery and textile effluent treatment 293

purchased from Techinc. pvt. Ltd., Chennai. PES preferred
because of its high temperature (150 oC) withstanding
capacity and this one will withstand in pH range of 2-
13. The size of the inorganic materials varies from 100-
300 nm. The tannery effluent and textile industry
effluent are collected from the industries which are
placed in and around Hosur. Flat sheet membrane
preparation equipment (Made: Techinc. Pvt. Ltd.,) was
used for the membrane preparation.

Methodology

Preparation of PES/SiO2 and PES/ZrSiO4 membrane
• The Homogenous membrane solution is prepared by

adding the PES with the NMP. The polymer material
is allowed to dissolve in the solvent NMP. 15% (wt
%) of PES is combined with the 85% (wt %) of NMP
and then it is subjected to continuous stirring at about
400 rpm overnight as shown in Fig. 1 for complete
dissolution of the polymer into the solvent (also to
prevent clustering).

• With the same kind of procedure, the ceramic materials
(SiO2 & ZrSiO4) are added separately in weight
percentage of 0.25% with the homogeneous polymer
solution after the preparation of the homogenous